
Number Part Number Name Quantity

1 6178 CLIP NUT 1,000

2 7094 FLAT WASHER 1,000

3 21270 WASHER   6,4 1,000

4 21585 SCREW BZ 4,2X9,5 1,000

5 23623 SPRING SHAFT 1,000

6 24602 BASE PLATE BLACK 1,000

7 41008 BELT COVER 1,000

8 41011 CUTTING DECK 41 1,000

9 41023 REAR CUT.DECK CLOS. 1,000

10 41074 REAR CUT HGT FIXING 1,000

11 41130 ROLL BRACKET 1,000

12 41206 1/2 TUBE 1,000

13 41212 WASHER 25X8,5X3 1,000

14 41314 RIGHT COVERING 1,000

15 41315 LEFT COVERING 1,000

16 71017 SCREW 8X40 1,000

17 71048 BOLT EJ.PT KA40X10 1,000

18 71051 BOLT EJ.PT KA40X14 1,000

19 71069 BOLT DIN 603 1,000

20 71201 NUT M6 1,000

21 71074 NUT HM8 1,000

22 71082 EJOT SCR.PT KA40X12 1,000

23 71206 BOLT EJ.PT KA50X16 1,000

24 71276 SCREW EJPT K70X20 1,000

25 71279 SCREW B.42-13 4.6 1,000

26 71298 SCREW 1,000

NBTS - Frame

1 / 11



NBTS - Frame

2 / 11



Number Part Number Name Quantity

1 1560 FLAT WASHER 13X25X3 1,000

2 71201 NUT M6 1,000

3 5329 CLICK SPRING 1,000

4 6011 WASHER 12,2X23,2X1 1,000

5 20533 BEARING DIAM.12 1,000

6 20536 CRINKLE WASHER 1,000

7 20537 WHEEL RING 1,000

8 20551 HOLLOW GEAR 1,000

9 20553 HELICAL WHEEL 1,000

10 21036 FLAT WASHER 10.5 1,000

11 22029 FLAT WASHER 6,5 1,000

12 22456 SCREW HM 6X40 1,000

13 24067 WASHER 1,000

14 24132 SHAFT WASHER 1,000

15 24810 WHEEL 180 + BEARING 1,000

16 24922 WHEEL FLASK 180 GR. 1,000

17 41064 BELT TENS. SPRING 1,000

18 41069 BELT SPZ 710 1,000

19 41117 REDUCER STOP 1,000

20 41120 REDUCER 1,000

21 41150 REAR WHEEL 1,000

22 41207 SPACER 1,000

23 41221 INDEXING PLATE 1,000

24 41224 CUT. HGT INDICATOR 1,000

25 41226 WASHER 1,000

26 41316 WHEEL FLASK 1,000

27 41419 SPRING 1,000

28 41665 AXLE PROTECT.TUBE 1,000

29 41858 REAR CUT.HEIGHT 1,000

30 41865 FRONT CUT.HEIGHT 1,000

31 41870 LINKING ROD 1,000

32 41871 CUTTING HGT.CONTROL 1,000

33 43020 BEARING 6201 2RS 1,000

34 43033 GUIDE RING 12/15/25 1,000

35 43301 FREE WHEEL LEFT 1,000

36 43302 FREE WHEEL RIGHT 1,000

37 71021 SCREW FHC/90 M6X12 1,000

38 71048 BOLT EJ.PT KA40X10 1,000

39 71054 EJOT SCR.PT K50X22 1,000

40 71212 SCREW 1,000

41 71222 SCREW FHC/90 6X12 1,000

NBTS - Cutting height - Gearbox

3 / 11



Number Part Number Name Quantity

42 71275 SCREW 1,000

43 71277 SCREW 60X12 1,000

44 71440 PIN SHAFT 5X22 1,000

NBTS - Cutting height - Gearbox

4 / 11



NBTS - Cutting height - Gearbox

5 / 11



Number Part Number Name Quantity

1 71201 NUT M6 1,000

2 5318 HEX.SCREW M6X16 1,000

3 6416 WASHER 1,000

4 22097 CLIP D.20MM 1,000

5 22216 SECURITY LEVER 1,000

6 22217 CLUTCH LEVER 1,000

7 40047 GRIP 1,000

8 41009 DEFLECTOR SPRING 1,000

9 41024 DEFLECTOR 1,000

10 41414 RIGHT PLATE 1,000

11 41416 STARTER BRACKET 1,000

12 41437 CAP 22X2,5 1,000

13 41438 O-RING 1,000

14 41440 TUBE ARM 1,000

15 41584 DRIVE CABLE 1,000

16 41592 ENGINE BRAKE CABLE 1,000

17 41794 UPPER HANDLE BAR 1,000

18 41799 UP.HANDLEBAR BLACK 1,000

19 41811 DEFLECTOR AXLE 1,000

20 43105 CABLE STOP 1,000

21 71070 SCREW 8X30 1,000

22 71074 NUT HM8 1,000

23 71082 EJOT SCR.PT KA40X12 1,000

24 71273 SCREW H M8X25 1,000

25 71276 SCREW EJPT K70X20 1,000

26 71279 SCREW B.42-13 4.6 1,000

27 71299 SCREW EJPT KA 40X14 1,000

28 71457 WASHER 17X24X1,5 1,000

29 71460 HOSE BAND 1,000

30 41596 ENGIN.BRAKE CABLE B 1,000

31 71140 SCREW M8X45 1,000

32 24610 BUTTON (SMALL) 1,000

33 71343 SPRING WASHER A8 1,000

34 71270 PIN 6X35 1,000

NBTS - Handle bar

6 / 11



NBTS - Handle bar

7 / 11



Number Part Number Name Quantity

1 71052 SPRING WASHER,DIN 1 1,000

2 7337 KEY 1,000

3 7338 BLADE COUPLING 1,000

4 7339 COUPLING WASHER 1,000

5 7341 FLAT WASHER 10,3X49 1,000

6 7342 BOLT 3/8 - 24 1,000

7 22466 COUPLING 1,000

8 41007 INSULATION MUFF 1,000

9 41014 MUFF SLEEVE 1,000

10 41427 STUD M10/M8X77 1,000

11 71074 NUT HM8 1,000

12 71310 WASHER 1,000

13 71311 WASHER 8X30X2,5 1,000

14 NZ41E BLADE FOR 41 CM 1,000

NBTS - Engine fixing

8 / 11



NBTS - Engine fixing

9 / 11



Number Part Number Name Quantity

1 37561 NUT 1,000

2 21481 WASHER 1,000

3 41652 GRASSBOX GRD 1,000

4 41653 FILLING INDICATOR 1,000

5 41655 GRASSBOX GRIP 1,000

6 41657 ROD 1,000

7 41658 GRASSBOX HOOK RIGHT 1,000

8 41659 GRASSBOX HOOK LEFT 1,000

9 41660 GRIP PROTECTION 1,000

10 41662 -> 39945 1,000

11 41663 LOWER BOX 1,000

12 41666 UPPER BOX 1,000

13 71231 SCREW JM5-16 1,000

NBTS - 41 Basket

10 / 11



NBTS - 41 Basket

11 / 11


